

Network Group – Lung

NSCLC – Adjuvant Stage IIIA						
Regimen	Indication	Drugs\HRG				
Cisplatin\Etoposide (version 1.0)	<ul style="list-style-type: none"> Concurrent chemo-radiotherapy in NSCLC. 	Day(s)	Drug	Dose	Route	Comments
		1, 8, 29 + 36	Cisplatin	50mg/m ²	IV	Infusion in 500mLs Sodium Chloride 0.9% over 2 hours.
		1 - 5inc + 29-33inc	Etoposide	50mg/m ²	IV	Infusion in 500mLs Sodium Chloride 0.9% over 1 hour.
		Type	Days	HRG		
		Procurement	All Days	Cost & Volume		
Delivery	1,2,3,4,5,8,29,30,31,32,33,& 36	Day Case				
	<ul style="list-style-type: none"> Single cycle only 					

NSCLC – Adjuvant Stage IIIA

Regimen	Indication	Drugs\HRG				
Cisplatin\ Vinorelbine (IV) (version 1.0)	<ul style="list-style-type: none"> Adjuvant chemotherapy in resected NSCLC. 	Day(s)	Drug	Dose	Route	Comments
		1	Cisplatin	75 - 80mg/m ²	IV	Infusion in 500mLs Sodium Chloride 0.9% over 1 hour
		1 + 8	Vinorelbine	25 - 30mg/m ²	IV	Infusion in 50mLs Sodium Chloride 0.9% over 5-10mins - follow national and local guidance
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
Delivery	8	Day Case				
<ul style="list-style-type: none"> Every 21 days for up to 4 cycles. Chemotherapy should not be continued after 2 cycles if there is no evidence of symptomatic or radiologic response to treatment 						

NSCLC – Adjuvant Stage IIIA						
Regimen	Indication	Drugs\HRG				
Cisplatin\ Vinorelbine (Oral) (version 1.0)	<ul style="list-style-type: none"> Adjuvant chemotherapy in resected NSCLC. 	Day(s)	Drug	Dose	Route	Comments
		1	Cisplatin	75 - 80mg/m ²	IV	Infusion in 500mLs Sodium Chloride 0.9% over 1 hour
		1 + 8	Vinorelbine	60 - 80mg/m ²		
		Type	Days	HRG		
		Procurement	1 & 8	Formulary		
		Delivery	1 & 8	Day Case		
		<ul style="list-style-type: none"> Every 21 days for up to 4 cycles. Chemotherapy should not be continued after 2 cycles if there is no evidence of symptomatic or radiologic response to treatment 				

NSCLC – First Line Metastatic\Advanced							
Regimen	Indication	Drugs\HRG					
Carboplatin\ Pemetrexed (version 1.0)	<ul style="list-style-type: none"> First line palliative chemotherapy in non-squamous NSCLC. 	Day(s)	Drug	Dose	Route	Comments	
		1	Carboplatin	AUC 5 or 6	IV	Infusion in 250mLs Dextrose 5% over 30 - 60 mins.	
		1	Pemetrexed	500mg/m ²	IV	Infusion in 100mLs Sodium Chloride 0.9% over 10 minutes.	
		Type	Days	HRG			
		Procurement	1	Formulary			
		Delivery	1	Day Case			
		<ul style="list-style-type: none"> Every 21 days for up to 6 cycles. Chemotherapy should not be continued after 4 cycles if there is no evidence of symptomatic or radiologic response to treatment 					
Cisplatin\ Pemetrexed (version 1.0)	<ul style="list-style-type: none"> First line palliative chemotherapy in non-squamous NSCLC. 	Day(s)	Drug	Dose	Route	Comments	
		1	Cisplatin	75mg/m ²	IV	Infusion in 500mLs Sodium Chloride 0.9% over 1 hour	
		1	Pemetrexed	500mg/m ²	IV	Infusion in 100mLs Sodium Chloride 0.9% over 10 minutes.	
		Type	Days	HRG			
		Procurement	1	Formulary			
		Delivery	1	Day Case			
		<ul style="list-style-type: none"> Every 21 days for up to 6 cycles. Chemotherapy should not be continued after 4 cycles. If there is no evidence of symptomatic or radiologic response to treatment 					

NSCLC – First Line Metastatic\Advanced						
Regimen	Indication	Drugs\HRG				
Carboplatin\ Gemcitabine (version 1.0)	<ul style="list-style-type: none"> First line palliative chemotherapy in squamous NSCLC. 	Day(s)	Drug	Dose	Route	Comments
		1	Carboplatin	AUC 5	IV	Infusion in 250mLs Dextrose 5% over 30 - 60 mins.
		1 + 8	Gemcitabine	1000 - 1250mg/m ²	IV	Infusion in 50mLs Sodium Chloride 0.9% over 5-10mins - follow national and local guidance.
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
Delivery	8	Day Case				
	<ul style="list-style-type: none"> Every 21 days for up to 4 cycles. 					

NSCLC – First Line Metastatic\Advanced						
Regimen	Indication	Drugs\HRG				
Cisplatin\Gemcitabine (version 1.0)	<ul style="list-style-type: none"> First line palliative chemotherapy in squamous NSCLC, good performance status patients 	Day(s)	Drug	Dose	Route	Comments
		1	Cisplatin	75 - 80mg/m ²	IV	Infusion in 500mLs Sodium Chloride 0.9% over 1 hour
		1 + 8	Gemcitabine	1000 - 1250mg/m ²	IV	Infusion in 100 - 250mLs Sodium Chloride 0.9% over 30 mins.
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
		Delivery	8	Day Case		
		<ul style="list-style-type: none"> Every 21 days for up to 4 cycles. Chemotherapy should not be continued after 2 cycles if there is no evidence of symptomatic or radiologic response to treatment 				

NSCLC – First Line Metastatic\Advanced						
Regimen	Indication	Drugs\HRG				
Cisplatin\Gemcitabine (version 1.0)	<ul style="list-style-type: none"> First line palliative chemotherapy in NSCLC – poor performance status patients 	Day(s)	Drug	Dose	Route	Comments
		1 + 8	Cisplatin	35mg/m ²	IV	Infusion in 500mLs Sodium Chloride 0.9% over 1 hour
		1 + 8	Gemcitabine	1000mg/m ²	IV	Infusion in 100 - 250mLs Sodium Chloride 0.9% over 30 mins.
		Type	Days	HRG		
		Procurement	1 & 8	Formulary		
		Delivery	1 & 8	Day Case		

--	--

- Every 21 days for up to 4 cycles. Chemotherapy should not be continued after 2 cycles if there is no evidence of symptomatic or radiologic response to treatment

Vinorelbine (IV) (version 1.0)	<ul style="list-style-type: none"> • First line palliative chemotherapy in patients with NSCLC who are unsuitable for platinum based chemotherapy. 	Day(s)	Drug	Dose	Route	Comments	
		1 + 8	Vinorelbine	25 - 30mg/m ² (max 60mg)	IV	Infusion in 50mLs Sodium Chloride 0.9% over 5-10mins - follow national and local guidance.	
		Type	Days	HRG			
		Procurement	1 & 8	Formulary			
		Delivery	1 & 8	Day Case			
		<ul style="list-style-type: none"> • Every 21 days for up to 6 cycles. 					

NSCLC – First Line Metastatic\Advanced

Regimen	Indication	Drugs\HRG				
Vinorelbine (Oral) (version 1.0)	<ul style="list-style-type: none"> First line palliative chemotherapy in patients with NSCLC who are unsuitable for platinum based chemotherapy. 	Day(s)	Drug	Dose	Route	Comments
		1 + 8	Vinorelbine	60 - 80mg/m ² (max 60mg)		
		Type	Days	HRG		
		Procurement	1 & 8	Formulary		
		Delivery	1 & 8	Day Case		
<ul style="list-style-type: none"> Every 21 days for up to 6 cycles. 						

NSCLC – Second Line Metastatic\Advanced						
Regimen	Indication	Drugs\HRG				
Docetaxel (version 1.0)	<ul style="list-style-type: none"> Second line palliative chemotherapy in NSCLC. 	Day(s)	Drug	Dose	Route	Comments
		1	Docetaxel	75mg/m ²	IV	Infusion in 250mL Sodium Chloride 0.9% over 1 hour.
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
		<ul style="list-style-type: none"> Every 21 days for 6 cycles. 				
Erlotinib (version 1.0)	<ul style="list-style-type: none"> Second line palliative chemotherapy in NSCLC patients who would be suitable for treatment with docetaxel. 	Day(s)	Drug	Dose	Route	Comments
		1 - 28inc	Erlotinib	100 to150mg once daily	PO	
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
		<ul style="list-style-type: none"> Repeat every 28 days until progression 				

NSCLC – Second Line Metastatic\Advanced						
Regimen	Indication	Drugs\HRG				
Pemetrexed (version 1.0)	<ul style="list-style-type: none"> Second line palliative chemotherapy in NSCLC. 	Day(s)	Drug	Dose	Route	Comments
		1	Pemetrexed	500mg/m ²	IV	Infusion in 100mLS Sodium Chloride 0.9% over 10 minutes.
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
<ul style="list-style-type: none"> Every 21 days for up to 6 cycles. 						

Vinorelbine (IV) (version 1.0)	<ul style="list-style-type: none"> First line palliative chemotherapy in patients with NSCLC who are unsuitable for platinum based chemotherapy. 	Day(s)	Drug	Dose	Route	Comments
		1 + 8	Vinorelbine	25 - 30mg/m ² (max 60mg)	IV	Infusion in 50mLS Sodium Chloride 0.9% over 5-10mins - follow national and local guidance.
		Type	Days	HRG		
		Procurement	1 & 8	Formulary		
		Delivery	1 & 8	Day Case		
<ul style="list-style-type: none"> Every 21 days for up to 6 cycles. 						

NSCLC – Second Line Metastatic\Advanced						
Regimen	Indication	Drugs\HRG				
Vinorelbine (Oral) (version 1.0)	<ul style="list-style-type: none"> First line palliative chemotherapy in patients with NSCLC who are unsuitable for platinum based chemotherapy. 	Day(s)	Drug	Dose	Route	Comments
		1 + 8	Vinorelbine	60 - 80mg/m ² (max 60mg)		
		Type	Days	HRG		
		Procurement	1 & 8	Formulary		
		Delivery	1 & 8	Day Case		
		<ul style="list-style-type: none"> Every 21 days for up to 6 cycles. 				